“ Installation Instruction

Part#: IBOSEAD1A
Application: For 07-10 ACURA MDX

Item Part Name QTY | Item Part Name QTY
1 Driver/Left Sidebar 1 9 M8x25 Hex Bolt 6
2 Passenger/Right Sidebar 1 10 | M8x40 Hex Bolt 12
3 Driver Front Mounting Bracket (LFB) 1 11 M8 Lock Washer 18
4 Driver Rear Mounting Bracket (LRB) 1 12 | M8 Hex Nut 6
5 Passenger Front Mounting Bracket (RFB) 1 13 | M8 Large Flat Washer 22
6 Passenger Rear Mounting Bracket (RRB) 1 14 | M6 Square Head Bolt 16
7 | Auxiliary Mounting Bracket (AB) 4 15 | M6 Flat Washers 16
8 M8 T-Bolt Plate 2 16 | M6 Nylon Lock Nuts 16

|

Driver Front Mounting Bracket

Passenger Front Mounting Bracket

Driver Rear Mounting Bracket

Passenger Rear Mounting Bracket

|

Auxiliary Mounting Bracket

Step Installation Instruction

1 REMOVE CONTENTS FROM BOX. VERIFY ALL PARTS ARE PRESENT. READ INSTRUCTIONS
CAREFULLY BEFORE STARTING INSTALLATION.
From underneath vehicle, place lefts side front bracket in position . Attach using hex head bolts supplied with flat

2 washers and lock washers and nuts. Secure the auxiliary mount bracket to the front bracket using the bolts, flat washer,
lock washer and nuts as shown in below pictures . Do not fully tighten at this time
Attach and secure Rear Mount Bracket to underside of vehicles rear body mount in same manner as the front. Secure

3 the auxiliary mount bracket to the front bracket using the bolts, flat washer, lock washer and nuts as shown in below

pictures. Do not fully tighten at this time.

The instruction here is for your reference only. We strongly recommend the
professional installer for best result. We are not responsible for any damage
caused by the installation. Thank you for choosing our product!

Page 1 of 2



https://www.carid.com/apg/

Installation Instruction

Part#: IBOSEAD1A
Application: For 07-10 ACURA MDX

4 Attach side bar to brackets using the supplied head bolts, flat washers and lock washers.

5 Level and adjust the Sidebar, drill for second Pinch Weld Bolt if necessary, then tighten all hardware at this time

6 Repeat steps 2 — 5 for passenger Sidebar installation

7 Do periodic inspections of the installation to make sure all hardware is secure and tight

To protect your investment, wax this product after installing. Regular waxing is recommended to add a
protective layer over the finish. Do not use any type of polish or wax that may contain abrasives that could
damage the finish.

For stainless steel: Aluminum polish may be used to polish small scratches and scuffs on the finish. Mild
soap may be used also to clean the Sidebar.

For gloss black finishes: Mild soap may be used to clean the Sidebar.

Driver Side Mounting Brackets Shown

| Honda Pilot Drivers side front bracket

wh

HondaPiIot Drivers side Rear shown
—____

The instruction here is for your reference only. We strongly recommend the
professional installer for best result. We are not responsible for any damage
caused by the installation. Thank you for choosing our product!

Discover other running boards and step bars on our website.


https://www.carid.com/running-boards.html



